

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2025-08-22 17:17:13

Date of Next Testing: 2028-08-21 17:17:13

Product Name: **Poly(4-vinylpyridine), cross-linked**

CAS Number: 9017-40-7

Specifications & Purity: 2 % cross-linked with divinylbenzene

Lot #: H2518621

SKU #: **P434559**

Version: **1**

Analysis #: **502571**

Storage Temperature: Room temperature

Parameter	Limit Values	Result
Loss on drying	0-10 (%)	1.80000 %
Appearance(P434559)	White to Faint Brown and Faint Beige Powder or Crystals	White to Faint Brown and Faint Beige Powder or Crystals
Infrared spectrum	Conforms to Structure	Conforms to Structure



John Su
QA & QC Manager